
NO. DATE DESCRIPTIONINITIALS

WASTEWATER TREATMENT PLANT EXPANSION - 20

FOR THE

CITY OF WARSAW, INDIANA

PROJECT NO. 162813-04-003

SEPTEMBER 4, 2018

VOLUME 1

D
r
a

w
i
n

g
:
 
J
:
\
W

a
r
s
a

w
\
P

r
o

j
e

c
t
s
\
1

6
2

8
1

3
 
W

a
r
s
a

w
 
W

W
T

P
 
E

x
p

a
n

s
i
o

n
\
C

A
D

 
0

4
-
0

0
1

\
D

W
G

\
S

h
e

e
t
s
\
1

6
2

8
1

3
-
T

S
.
d

w
g

 
 
|
 
 
L

a
y
o

u
t
:
 
T

S
-
1
 
 
|
 
 
P

l
o

t
t
e

d
:
 
0

9
/
0

4
/
1

8
 
@

 
1

0
:
3

8
:
0

1
 
 
|
 
 
L

a
s
t
S

a
v
e

d
B

y
:
 
D

o
n

T

0 2000 4000 8000 FT

"F
or 

View
ing

 Purp
os

es
 O

nly
 - V

isit
 w

es
sle

ren
gin

ee
rin

g.c
om

 to
 Purc

ha
se

"

AutoCAD SHX Text
%%USTATE LOCATION MAP
[...]
1.	THE CONTRACTOR SHALL NOTE THAT THE WORK SHOWN ON THESE DRAWINGS IS OCCURRING ON A PLANT SITE IN WHICH BURIED ELECTRICAL CONDUITS AND SMALL PIPING MAY EXIST THROUGHOUT, ALL OF WHICH THE CONTRACTOR SHALL NOTE THAT THE WORK SHOWN ON THESE DRAWINGS IS OCCURRING ON A PLANT SITE IN WHICH BURIED ELECTRICAL CONDUITS AND SMALL PIPING MAY EXIST THROUGHOUT, ALL OF WHICH IN THE VICINITY OF THIS PROJECT MAY NOT BE SHOWN ON THESE DRAWINGS.  THE CONTRACTOR SHALL EXPECT TO ENCOUNTER BURIED ELECTRICAL AND COMMUNICATION WIRING, WITH OR WITHOUT CONDUITS, SMALL PIPING, AND FIELD TILE WHILE DIGGING ON THIS SITE; AND SHALL INCLUDE COSTS IN THE BID TO REPLACE, REPAIR OR RELOCATE SUCH WIRING, CONDUITS, TILE, AND PIPING WHICH ARE DAMAGED OR IN CONFLICT WITH NEW WORK. 2.	ALL LOCATIONS, SIZES AND INVERTS OF EXISTING UTILITIES AND YARD PIPING ARE SHOWN BASED ON THE BEST INFORMATION AVAILABLE.  HOWEVER, WESSLER ENGINEERING DOES NOT GUARANTEE OR ASSURE ALL LOCATIONS, SIZES AND INVERTS OF EXISTING UTILITIES AND YARD PIPING ARE SHOWN BASED ON THE BEST INFORMATION AVAILABLE.  HOWEVER, WESSLER ENGINEERING DOES NOT GUARANTEE OR ASSURE THAT SUCH INFORMATION IS TRUE OR EVEN APPROXIMATE.  THE CONTRACTOR SHALL DETERMINE WHICH UTILITIES MAY CONFLICT WITH HIS WORK AND VERIFY, AT A MINIMUM BUT NOT LIMITED TO, THE LOCATIONS, MATERIALS, SIZES, AND INVERTS.  THE CONTRACTOR SHALL ADJUST HIS WORK ACCORDINGLY, AND NOTIFY WESSLER ENGINEERING OF ANY SUCH CONFLICTS AND RESOLUTION.  THE CONTRACTOR SHALL REFER TO APPLICABLE SECTIONS OF THE SPECIFICATIONS RELATIVE TO THE ABOVE. 3.	THE CONTRACTOR SHALL VERIFY THE LOCATION, MATERIAL AND SIZE OF EACH EXISTING UTILITY SERVICE PROVIDED TO THE SITE WITH THE RESPECTIVE UTILITY COMPANIES, AND ADJUST HIS WORK ACCORDINGLY.  THE CONTRACTOR SHALL VERIFY THE LOCATION, MATERIAL AND SIZE OF EACH EXISTING UTILITY SERVICE PROVIDED TO THE SITE WITH THE RESPECTIVE UTILITY COMPANIES, AND ADJUST HIS WORK ACCORDINGLY.  THE CONTRACTOR SHALL PROVIDE WESSLER ENGINEERING RECORD DRAWING INFORMATION OF EACH EXISTING UTILITY SERVICE LOCATED. 4.	COMPLETELY REMOVE UNDERGROUND PIPING, THAT HAS PREVIOUSLY BEEN TAKEN OUT OF SERVICE OR IS BEING TAKEN OUT OF SERVICE UNDER THIS CONTRACT, IN CONFLICT WITH NEW WORK.  UNLESS OTHERWISE COMPLETELY REMOVE UNDERGROUND PIPING, THAT HAS PREVIOUSLY BEEN TAKEN OUT OF SERVICE OR IS BEING TAKEN OUT OF SERVICE UNDER THIS CONTRACT, IN CONFLICT WITH NEW WORK.  UNLESS OTHERWISE NOTED ON THE DRAWINGS, ABANDONED UNDERGROUND PIPING NOT IN CONFLICT WITH NEW WORK MAY BE LEFT IN PLACE.  DO NOT LEAVE PIPING ABANDONED UNDER THIS CONTRACT LIVE.  SEE SPECIFICATION SECTION 02050 FOR DEMOLITION PROCEDURES.  SEE SECTION 01550 FOR PLANT OPERATIONS DURING CONSTRUCTION FOR COORDINATION OF DEMOLITION WORK AND NEW CONSTRUCTION. 5.	ALL EXISTING PIPING MAY NOT BE SHOWN.  THE CONTRACTOR SHALL REFERENCE EXISTING RECORD DRAWINGS ON FILE WITH THE OWNER AND WESSLER ENGINEERING FOR ADDITIONAL INFORMATION OF EXISTING ALL EXISTING PIPING MAY NOT BE SHOWN.  THE CONTRACTOR SHALL REFERENCE EXISTING RECORD DRAWINGS ON FILE WITH THE OWNER AND WESSLER ENGINEERING FOR ADDITIONAL INFORMATION OF EXISTING PIPING AND CONDUIT THROUGHOUT THE PLANT SITE. 6.	NEW PIPING CARRYING LIQUIDS SHALL HAVE MINIMUM COVER AS DEFINED IN THE MISCELLANEOUS SITE DETAILS, UNLESS SPECIFIC ELEVATIONS ON THE DRAWINGS INDICATE OTHERWISE. NEW PIPING CARRYING LIQUIDS SHALL HAVE MINIMUM COVER AS DEFINED IN THE MISCELLANEOUS SITE DETAILS, UNLESS SPECIFIC ELEVATIONS ON THE DRAWINGS INDICATE OTHERWISE. 7.	ALL EQUIPMENT TO BE REMOVED THAT HAS ELECTRICAL COMPONENTS, CONDUIT AND WIRING, AND/OR SMALL PIPING CONNECTED TO IT SHALL HAVE THE ELECTRICAL COMPONENTS AND SMALL PIPING REMOVED ALL EQUIPMENT TO BE REMOVED THAT HAS ELECTRICAL COMPONENTS, CONDUIT AND WIRING, AND/OR SMALL PIPING CONNECTED TO IT SHALL HAVE THE ELECTRICAL COMPONENTS AND SMALL PIPING REMOVED BACK TO THE SOURCE. 8.	THE CONTRACTOR SHALL BE RESPONSIBLE FOR BRACING AND/OR PROTECTING ALL UTILITY POLES AND EXISTING STRUCTURES ADJACENT TO NEW EXCAVATIONS.  UTILITY POLE BRACING SHALL BE AS DIRECTED BY THE CONTRACTOR SHALL BE RESPONSIBLE FOR BRACING AND/OR PROTECTING ALL UTILITY POLES AND EXISTING STRUCTURES ADJACENT TO NEW EXCAVATIONS.  UTILITY POLE BRACING SHALL BE AS DIRECTED BY THE GOVERNING UTILITY COMPANIES. 9.	THE CONTRACTOR IS RESPONSIBLE FOR REPAIRING, RESTORING, OR REPLACING ALL PAVEMENT IN STREETS AND DRIVES OUTSIDE AND WITHIN THE CONSTRUCTION LIMITS WHICH IS DAMAGED BY CONSTRUCTION THE CONTRACTOR IS RESPONSIBLE FOR REPAIRING, RESTORING, OR REPLACING ALL PAVEMENT IN STREETS AND DRIVES OUTSIDE AND WITHIN THE CONSTRUCTION LIMITS WHICH IS DAMAGED BY CONSTRUCTION ACTIVITIES AND TRAFFIC, AND SHALL INCLUDE ALL SUCH COSTS IN HIS BID. 10.	THE CONTRACTOR SHALL INSPECT THE SITE PRIOR TO BIDDING THE PROJECT TO SEE THE EXTENT OF THE DEMOLITION WORK INVOLVED AND TO INCLUDE THE NECESSARY WORK IN HIS BID. THE CONTRACTOR SHALL INSPECT THE SITE PRIOR TO BIDDING THE PROJECT TO SEE THE EXTENT OF THE DEMOLITION WORK INVOLVED AND TO INCLUDE THE NECESSARY WORK IN HIS BID. 11.	THE CONTRACTOR SHALL BE RESPONSIBLE FOR CONTACTING EACH PERMIT ISSUING AGENCIES WITHIN THE TIME PERIOD SPECIFIED BY THAT AGENCY PRIOR TO BEGINNING CONSTRUCTION. THE CONTRACTOR SHALL BE RESPONSIBLE FOR CONTACTING EACH PERMIT ISSUING AGENCIES WITHIN THE TIME PERIOD SPECIFIED BY THAT AGENCY PRIOR TO BEGINNING CONSTRUCTION. 12.	THE CONTRACTOR SHALL REFER TO SPECIFICATION SECTION 02101 FOR EROSION AND DUST CONTROL DURING CONSTRUCTION. THE CONTRACTOR SHALL REFER TO SPECIFICATION SECTION 02101 FOR EROSION AND DUST CONTROL DURING CONSTRUCTION. 13.	THIS PROJECT REQUIRES THE REMOVAL OF EQUIPMENT, SOME OF WHICH HAVE ASSOCIATED MERCURY FILLED COMPONENTS INCLUDING, BUT NOT LIMITED TO, GAUGES AND CONTROLS.  IT SHALL BE THE THIS PROJECT REQUIRES THE REMOVAL OF EQUIPMENT, SOME OF WHICH HAVE ASSOCIATED MERCURY FILLED COMPONENTS INCLUDING, BUT NOT LIMITED TO, GAUGES AND CONTROLS.  IT SHALL BE THE CONTRACTOR'S RESPONSIBILITY TO REMOVE AND DISPOSE OF ALL MERCURY FILLED COMPONENTS DESIGNATED FOR REMOVAL WITHIN FEDERAL, STATE AND LOCAL REGULATIONS. 14.	THE CONTRACTOR SHALL PROTECT ALL BUILDING SUMP PUMPS FROM CONTRUCTION DEBRIS THROUGHOUT THE COURSE OF CONSTRUCTION. THE CONTRACTOR SHALL PROTECT ALL BUILDING SUMP PUMPS FROM CONTRUCTION DEBRIS THROUGHOUT THE COURSE OF CONSTRUCTION. 15.	THE CONTRACTOR SHALL COMPLETELY CLEAN ALL FLOOR DRAINS AND DRAIN PIPING, IN EACH EXISTING BUILDING THAT HAS HAD CONSTRUCTION ACTIVITY, TO REMOVE ALL CONSTRUCTION DEBRIS.  CONSTRUCTION THE CONTRACTOR SHALL COMPLETELY CLEAN ALL FLOOR DRAINS AND DRAIN PIPING, IN EACH EXISTING BUILDING THAT HAS HAD CONSTRUCTION ACTIVITY, TO REMOVE ALL CONSTRUCTION DEBRIS.  CONSTRUCTION DEBRIS IN DRAIN PIPING SHALL BE FLUSHED TO THE NEAREST SITE MANHOLE, THEN COMPLETELY REMOVED.

AutoCAD SHX Text
%%uGENERAL PROJECT NOTES:



SHEET NO.

PAGE NO.

NO. DATE REVISION DESCRIPTIONSINITIALS

CHECKED BY

APPROVED BY

ISSUE DATE

PROJECT NUMBER

DRAWN BY
WASTEWATER TREATMENT PLANT EXPANSION - 2017

SEPTEMBER 4, 2018

162813-04-003

D
r
a

w
i
n

g
:
 
J
:
\
W

a
r
s
a

w
\
P

r
o

j
e

c
t
s
\
1

6
2

8
1

3
 
W

a
r
s
a

w
 
W

W
T

P
 
E

x
p

a
n

s
i
o

n
\
C

A
D

 
0

4
-
0

0
1

\
D

W
G

\
S

h
e

e
t
s
\
A

G
0

1
 
1

6
2

8
1

3
-
G

A
 
-
 
G

1
-
V

1
.
d

w
g
 
 
|
 
 
L

a
y
o

u
t
:
 
A

G
0

3
 
 
|
 
 
P

l
o

t
t
e

d
:
 
0

9
/
0

4
/
1

8
 
@

 
0

9
:
0

0
:
1

1
 
 
|
 
 
L

a
s
t
S

a
v
e

d
B

y
:
 
D

o
n

T

SCALE VERIFICATION

BAR IS ONE INCH LONG ON

ORIGINAL DRAWING

CITY OF WARSAW, INDIANA

STATE OF

A

19500302

No.

R

F

R

O

P

N

I

D

S

O
I

N

S

E I

I

A

R

E

G

G

S

Y

L
.

T

S

O

E

E

N

R

A

N

E

L

A

N

I

G

N

T
E

D

E

R

U

R

0

9

/

0

4

/

2

0

1

8

AG03

WBJ

ALT

GLR

TYPICAL ABBREVIATIONS

4

"F
or 

View
ing

 Purp
os

es
 O

nly
 - V

isit
 w

es
sle

ren
gin

ee
rin

g.c
om

 to
 Purc

ha
se

"

AutoCAD SHX Text
TABLE OF ABBREVIATIONS

AutoCAD SHX Text
ABBREVIATION

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
*NOTE: THIS TABLE IS A LISTING OF TYPICAL ABBREVIATIONS AND MAY NOT INCLUDE ALL ABBREVIATIONS FOUND WITHIN THIS PLAN SET. IF A QUESTION ARISES ON THE MEANING OF AN ABBREVIATION NOT LISTED IN THIS TABLE, PLEASE CONTACT THE ENGINEER FOR CLARIFICATION.

AutoCAD SHX Text
ABBREVIATION

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
ABBREVIATION

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
CITY WATER



SHEET NO.

PAGE NO.

NO. DATE REVISION DESCRIPTIONSINITIALS

CHECKED BY

APPROVED BY

ISSUE DATE

PROJECT NUMBER

DRAWN BY
WASTEWATER TREATMENT PLANT EXPANSION - 2017

SEPTEMBER 4, 2018

162813-04-003

D
r
a

w
i
n

g
:
 
J
:
\
W

a
r
s
a

w
\
P

r
o

j
e

c
t
s
\
1

6
2

8
1

3
 
W

a
r
s
a

w
 
W

W
T

P
 
E

x
p

a
n

s
i
o

n
\
C

A
D

 
0

4
-
0

0
1

\
D

W
G

\
S

h
e

e
t
s
\
1

6
2

8
1

3
-
H

y
d

P
r
o

f
.
d

w
g

 
 
|
 
 
L

a
y
o

u
t
:
 
A

G
0

4
 
 
|
 
 
P

l
o

t
t
e

d
:
 
0

9
/
0

4
/
1

8
 
@

 
0

9
:
0

0
:
2

6
 
 
|
 
 
L

a
s
t
S

a
v
e

d
B

y
:
 
D

o
n

T

SCALE VERIFICATION

BAR IS ONE INCH LONG ON

ORIGINAL DRAWING

CITY OF WARSAW, INDIANA

STATE OF

A

19500302

No.

R

F

R

O

P

N

I

D

S

O
I

N

S

E I

I

A

R

E

G

G

S

Y

L
.

T

S

O

E

E

N

R

A

N

E

L

A

N

I

G

N

T
E

D

E

R

U

R

0

9

/

0

4

/

2

0

1

8

AG04

WBJ

ALT

GLR

HYDRAULIC PROFILE

5

"F
or 

View
ing

 Purp
os

es
 O

nly
 - V

isit
 w

es
sle

ren
gin

ee
rin

g.c
om

 to
 Purc

ha
se

"

AutoCAD SHX Text
790

AutoCAD SHX Text
795

AutoCAD SHX Text
805

AutoCAD SHX Text
800

AutoCAD SHX Text
810

AutoCAD SHX Text
820

AutoCAD SHX Text
HORZ. SCALE: NONE

AutoCAD SHX Text
VERT. SCALE: 1" = 5'

AutoCAD SHX Text
%%UHYDRAULIC PROFILE

AutoCAD SHX Text
820

AutoCAD SHX Text
790

AutoCAD SHX Text
810

AutoCAD SHX Text
800

AutoCAD SHX Text
795

AutoCAD SHX Text
805

AutoCAD SHX Text
815

AutoCAD SHX Text
815

AutoCAD SHX Text
825

AutoCAD SHX Text
825

AutoCAD SHX Text
EXISTING UV/POST AERATION CHAMBER

AutoCAD SHX Text
NEW FINAL CLARIFIER SPLITTER STRUCTURE

AutoCAD SHX Text
NEW & EXISTING FINAL CLARIFIERS

AutoCAD SHX Text
PLANT EFFLUENT FLOW METER

AutoCAD SHX Text
WS EL 814.89

AutoCAD SHX Text
WEIR "V" EL 814.75

AutoCAD SHX Text
BOTTOM SLAB EL 800.80

AutoCAD SHX Text
TOP OF STRUCTURE EL 817.70

AutoCAD SHX Text
EX 42"   EL 809.13

AutoCAD SHX Text
  EL 795.10

AutoCAD SHX Text
IE 803.30

AutoCAD SHX Text
BOTTOM SLAB EL 801.98

AutoCAD SHX Text
BOTTOM SLAB EL 799.27

AutoCAD SHX Text
TOP OF STRUCTURE EL 814.90

AutoCAD SHX Text
100 YEAR FLOOD EL 810.0

AutoCAD SHX Text
IE 800.30

AutoCAD SHX Text
42" PLANT OUTFALL SEWER

AutoCAD SHX Text
TIPPECANOE RIVER

AutoCAD SHX Text
MAX WS EL 813.56

AutoCAD SHX Text
MAX WS EL 812.47

AutoCAD SHX Text
MAX WS EL 812.40

AutoCAD SHX Text
MAX WS EL 812.12

AutoCAD SHX Text
EL 810.60

AutoCAD SHX Text
UV WEIR EL 813.16

AutoCAD SHX Text
EL 809.33

AutoCAD SHX Text
EL 809.08

AutoCAD SHX Text
EL 807.54

AutoCAD SHX Text
790

AutoCAD SHX Text
795

AutoCAD SHX Text
805

AutoCAD SHX Text
800

AutoCAD SHX Text
810

AutoCAD SHX Text
820

AutoCAD SHX Text
820

AutoCAD SHX Text
790

AutoCAD SHX Text
810

AutoCAD SHX Text
800

AutoCAD SHX Text
795

AutoCAD SHX Text
805

AutoCAD SHX Text
815

AutoCAD SHX Text
815

AutoCAD SHX Text
EXISTING SCREENING BUILDING

AutoCAD SHX Text
EXISTING INFLUENT STRUCTURE

AutoCAD SHX Text
NEW GRIT TANKS

AutoCAD SHX Text
825

AutoCAD SHX Text
825

AutoCAD SHX Text
EXISTING OXIDATION DITCHES

AutoCAD SHX Text
TOP OF STRUCTURE EL 824.80

AutoCAD SHX Text
SCREENING BUILDING

AutoCAD SHX Text
EX FINE SCREEN

AutoCAD SHX Text
BOTTOM SLAB EL 819.80

AutoCAD SHX Text
BOTTOM SLAB EL 805.58

AutoCAD SHX Text
TOP OF STRUCTURE EL 820.75

AutoCAD SHX Text
TOP OF STRUCTURE EL 825.55

AutoCAD SHX Text
WS EL 818.03

AutoCAD SHX Text
BOTTOM SLAB EL 808.63

AutoCAD SHX Text
NEW 30"   EL 801.00

AutoCAD SHX Text
  EL 809.00

AutoCAD SHX Text
EX 20",   EL 821.50 WITH NEW FLOW METER INSTALLED UPSTREAM

AutoCAD SHX Text
TOP OF STRUCTURE EL 823.85

AutoCAD SHX Text
INFLUENT SLIDE GATE

AutoCAD SHX Text
BOTTOM SLAB EL 807.85

AutoCAD SHX Text
BOTTOM SLAB EL 803.93

AutoCAD SHX Text
BOTTOM SLAB EL 818.30

AutoCAD SHX Text
MAX WS EL 822.23

AutoCAD SHX Text
INFLUENT CHANNEL

AutoCAD SHX Text
TOP OF WEIR EL. 821.85

AutoCAD SHX Text
GRIT EFFLUENT BOX

AutoCAD SHX Text
BOTTOM SLAB EL 808.85

AutoCAD SHX Text
MAX WS EL 823.01

AutoCAD SHX Text
MAX WS EL 822.30

AutoCAD SHX Text
MAX WS EL 821.42

AutoCAD SHX Text
830

AutoCAD SHX Text
830

AutoCAD SHX Text
830

AutoCAD SHX Text
830

AutoCAD SHX Text
NEW PRIMARY CLARIFIERS

AutoCAD SHX Text
TOP OF STRUCTURE EL 823.00

AutoCAD SHX Text
BOTTOM SLAB EL 808.58

AutoCAD SHX Text
FIN GRADE EL 817.0

AutoCAD SHX Text
MAX WS EL 820.92

AutoCAD SHX Text
WEIR "V" EL 820.75

AutoCAD SHX Text
NEW 36"   EL 806.00, SEE BELOW LEFT

AutoCAD SHX Text
NEW 30"   EL 813.00

AutoCAD SHX Text
NEW SELECTOR TANK

AutoCAD SHX Text
NEW PRIMARY INFLUENT SPLITTER BOX

AutoCAD SHX Text
NEW INFLUENT SLUICE GATE

AutoCAD SHX Text
   PROFILE NOTES: PROFILE NOTES: : 1.	ELEVATIONS SHOWN HERE ARE BASED ON TOP OF STRUCTURE ELEVATIONS ELEVATIONS SHOWN HERE ARE BASED ON TOP OF STRUCTURE ELEVATIONS AS DETERMINED FROM THE WESSLER ENGINEERING SITE SURVEY.  THESE DIFFER FROM THE ELEVATIONS SHOWN ON THE ORIGINAL DESIGN DRAWINGS. 2.	THE MAXIMUM WATER SURFACE ELEVATIONS ARE SHOWN AT A PEAK HOURLY THE MAXIMUM WATER SURFACE ELEVATIONS ARE SHOWN AT A PEAK HOURLY DESIGN FLOW OF 18 MGD INFLUENT FLOW, PLUS 7.2 MGD RAS FLOW WITH ALL PROCESSES IN SERVICE. 3.	THE 100 YEAR FLOOD ELEVATION IS AS DETERMINED FROM THE FEMA FLOOD THE 100 YEAR FLOOD ELEVATION IS AS DETERMINED FROM THE FEMA FLOOD MAPS.

AutoCAD SHX Text
FIN GRADE EL 820.4

AutoCAD SHX Text
NEW 48"   EL 811.00

AutoCAD SHX Text
TOP OF STRUCTURE EL 823.67

AutoCAD SHX Text
TOP OF STRUCTURE 823.00

AutoCAD SHX Text
TOP OF STRUCTURE EL 818.25

AutoCAD SHX Text
BOTTOM SLAB EL 798.67

AutoCAD SHX Text
FIN GRADE EL 818.8

AutoCAD SHX Text
MAX WS EL 821.18

AutoCAD SHX Text
MAX WS EL 820.52

AutoCAD SHX Text
MAX WS EL 818.50

AutoCAD SHX Text
MAX WS EL 819.98

AutoCAD SHX Text
BOTTOM SLAB EL 807.00

AutoCAD SHX Text
WEIR GATE, SET POINT EL 819.00

AutoCAD SHX Text
MIXING ZONE

AutoCAD SHX Text
AERATION ZONE

AutoCAD SHX Text
NEW 36"   EL 806.00, SEE ABOVE RIGHT

AutoCAD SHX Text
MAX WS EL 816.25

AutoCAD SHX Text
WEIR GATE, SET POINT EL 815.50

AutoCAD SHX Text
BOTTOM SLAB EL 807.00

AutoCAD SHX Text
EX 16",   EL 821.00 WITH NEW FLOW METER INSTALLED UPSTREAM

AutoCAD SHX Text
REVISED BOTTOM SLAB EL 820.80

AutoCAD SHX Text
EFFLUENT SLUICE GATE

AutoCAD SHX Text
BOTTOM SLAB EL 819.35

AutoCAD SHX Text
  EL 811.750

AutoCAD SHX Text
  EL 816.5

AutoCAD SHX Text
FIN GRADE EL 819.5

AutoCAD SHX Text
  EL 813.00

AutoCAD SHX Text
NEW 30"   EL 809.00

AutoCAD SHX Text
EX 24"

AutoCAD SHX Text
EX 24" TO CLARIFIERS 1 AND 2, NEW 30" TO CLARIFIER 3

AutoCAD SHX Text
WS EL 817.43

AutoCAD SHX Text
MAX WS EL 815.43



SHEET NO.

PAGE NO.

NO. DATE REVISION DESCRIPTIONSINITIALS

CHECKED BY

APPROVED BY

ISSUE DATE

PROJECT NUMBER

DRAWN BY
WASTEWATER TREATMENT PLANT EXPANSION - 2017

SEPTEMBER 4, 2018

162813-04-003

D
r
a

w
i
n

g
:
 
J
:
\
W

a
r
s
a

w
\
P

r
o

j
e

c
t
s
\
1

6
2

8
1

3
 
W

a
r
s
a

w
 
W

W
T

P
 
E

x
p

a
n

s
i
o

n
\
C

A
D

 
0

4
-
0

0
1

\
D

W
G

\
S

h
e

e
t
s
\
1

6
2

8
1

3
-
H

y
d

P
r
o

f
.
d

w
g

 
 
|
 
 
L

a
y
o

u
t
:
 
A

G
0

5
 
 
|
 
 
P

l
o

t
t
e

d
:
 
0

9
/
0

4
/
1

8
 
@

 
0

9
:
0

0
:
2

7
 
 
|
 
 
L

a
s
t
S

a
v
e

d
B

y
:
 
D

o
n

T

SCALE VERIFICATION

BAR IS ONE INCH LONG ON

ORIGINAL DRAWING

CITY OF WARSAW, INDIANA

STATE OF

A

19500302

No.

R

F

R

O

P

N

I

D

S

O
I

N

S

E I

I

A

R

E

G

G

S

Y

L
.

T

S

O

E

E

N

R

A

N

E

L

A

N

I

G

N

T
E

D

E

R

U

R

0

9

/

0

4

/

2

0

1

8

AG05

WBJ

ALT

GLR

PROCESS FLOW DIAGRAM

6

"F
or 

View
ing

 Purp
os

es
 O

nly
 - V

isit
 w

es
sle

ren
gin

ee
rin

g.c
om

 to
 Purc

ha
se

"

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
PROCESS FLOW DIAGRAM

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
EXISTING FINAL CLARIFIER NO. 1

AutoCAD SHX Text
TIPPECANOE RIVER

AutoCAD SHX Text
EX UV & POST AERATION

AutoCAD SHX Text
AERATOR

AutoCAD SHX Text
UV

AutoCAD SHX Text
PLANT EFFLUENT FLOW METER

AutoCAD SHX Text
STEP AERATION

AutoCAD SHX Text
EX 42" PLANT EFFLUENT SEWER

AutoCAD SHX Text
EX INFLUENT CHANNEL

AutoCAD SHX Text
EX BYPASS BAR SCREEN

AutoCAD SHX Text
EX FINE SCREENS

AutoCAD SHX Text
NEW SELECTOR TANK

AutoCAD SHX Text
EX 20" CENTER ST INFLUENT FM

AutoCAD SHX Text
EX 16" ANCHORAGE FM

AutoCAD SHX Text
NEW 10" DANEK FM SECTION

AutoCAD SHX Text
EX CONVEYOR

AutoCAD SHX Text
NEW CHEMICAL FEED LINES

AutoCAD SHX Text
NEW CHEMICAL FEED PUMPS

AutoCAD SHX Text
EXISTING OXIDATION DITCH NO. 1

AutoCAD SHX Text
EXISTING FINAL CLARIFIER NO. 2

AutoCAD SHX Text
NEW FINAL CLARIFIER NO. 3

AutoCAD SHX Text
FUTURE FINAL CLARIFIER NO. 4

AutoCAD SHX Text
NEW PRIMARY CLARIFIER NO. 1

AutoCAD SHX Text
NEW PRIMARY CLARIFIER NO. 2

AutoCAD SHX Text
FUTURE PRIMARY CLARIFIER NO. 3

AutoCAD SHX Text
NEW PRIMARY INFLUENT SPLITTER BOX

AutoCAD SHX Text
NEW GRIT TANK NO. 1

AutoCAD SHX Text
NEW GRIT TANK NO. 2

AutoCAD SHX Text
GRIT INFLUENT CHANNEL

AutoCAD SHX Text
GRIT EFFLUENT CHANNEL

AutoCAD SHX Text
FUTURE CHEMICAL FEED LINES

AutoCAD SHX Text
NEW 24" FINAL CLARIFIER EFFLUENT LINE

AutoCAD SHX Text
NEW 48" GRIT TANK EFFLUENT

AutoCAD SHX Text
NEW 30" PRIMARY CLARIFIER INFLUENT LINES

AutoCAD SHX Text
NEW 30" PRIMARY CLARIFIER EFFLUENT LINES

AutoCAD SHX Text
NEW 36" OXIDATION DITCH INFLUENT LINES

AutoCAD SHX Text
FUTURE 30" PRIMARY CLARIFIER EFFLUENT LINE

AutoCAD SHX Text
FUTURE 36" OXIDATION DITCH INFLUENT LINES

AutoCAD SHX Text
FUTURE 30" OXIDATION DITCH EFFLUENT LINE

AutoCAD SHX Text
NEW FINAL CLARIFIER SPLITTER STRUCTURE

AutoCAD SHX Text
NEW 30" FINAL CLARIFIER INFLUENT LINES

AutoCAD SHX Text
FUTURE 30" FINAL CLARIFIER INFLUENT LINE

AutoCAD SHX Text
SCREENINGS AND GRIT REMOVAL

AutoCAD SHX Text
FROM EX SEPTAGE PUMP STATION

AutoCAD SHX Text
GRIT EFFLUENT BOX

AutoCAD SHX Text
FUTURE 30" PRIMARY CLARIFIER INFLUENT LINE

AutoCAD SHX Text
EXISTING OXIDATION DITCH NO. 2

AutoCAD SHX Text
FUTURE OXIDATION DITCH NO. 3

AutoCAD SHX Text
FUTURE OXIDATION DITCH NO. 4

AutoCAD SHX Text
FUTURE UV & POST AERATION

AutoCAD SHX Text
FROM RAS PUMPS

AutoCAD SHX Text
FUTURE 30" OXIDATION DITCH EFFLUENT LINES

AutoCAD SHX Text
NEW 24" OXIDATION DITCH EFFLUENT LINE

AutoCAD SHX Text
NEW 30" FINAL CLARIFIER EFFLUENT LINE

AutoCAD SHX Text
EX 42" UV INFLUENT LINE

AutoCAD SHX Text
EX GATE CHAMBER NO. 1

AutoCAD SHX Text
MODIFIED 30" PRIMARY BYPASS LINE

AutoCAD SHX Text
ALTERNATE FROM EX RAS PUMPS

AutoCAD SHX Text
ALTERNATIVE FROM WAS

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
FUTURE PROCESS FLOW

AutoCAD SHX Text
TYPICAL PROCESS FLOW

AutoCAD SHX Text
CHEMICAL FEED PIPING

AutoCAD SHX Text
NEW METER VAULTS

AutoCAD SHX Text
FUTURE 24" FINAL CLARIFIER EFFLUENT LINE

AutoCAD SHX Text
ALTERNATIVE FLOW

AutoCAD SHX Text
TO RAS  & WAS PUMPS

AutoCAD SHX Text
TO RAS  & WAS PUMPS

AutoCAD SHX Text
TO RAS  PUMPS

AutoCAD SHX Text
TO RAS  PUMPS

AutoCAD SHX Text
EXISTING HEADWORKS  BUILDING

AutoCAD SHX Text
NEW 30" OXIDATION DITCH EFFLUENT LINE

AutoCAD SHX Text
EX 24" FINAL CLARIFIER INFLUENT LINE

AutoCAD SHX Text
SCREENINGS AND GRIT DISCHARGE

AutoCAD SHX Text
NEW CHEMICAL FEED BUILDING



SHEET NO.

PAGE NO.

NO. DATE REVISION DESCRIPTIONSINITIALS

CHECKED BY

APPROVED BY

ISSUE DATE

PROJECT NUMBER

DRAWN BY
WASTEWATER TREATMENT PLANT EXPANSION - 2017

SEPTEMBER 4, 2018

162813-04-003

D
r
a

w
i
n

g
:
 
J
:
\
W

a
r
s
a

w
\
P

r
o

j
e

c
t
s
\
1

6
2

8
1

3
 
W

a
r
s
a

w
 
W

W
T

P
 
E

x
p

a
n

s
i
o

n
\
C

A
D

 
0

4
-
0

0
1

\
D

W
G

\
S

h
e

e
t
s
\
1

6
2

8
1

3
-
H

y
d

P
r
o

f
.
d

w
g

 
 
|
 
 
L

a
y
o

u
t
:
 
A

G
0

6
 
 
|
 
 
P

l
o

t
t
e

d
:
 
0

9
/
0

4
/
1

8
 
@

 
0

9
:
0

0
:
2

7
 
 
|
 
 
L

a
s
t
S

a
v
e

d
B

y
:
 
D

o
n

T

SCALE VERIFICATION

BAR IS ONE INCH LONG ON

ORIGINAL DRAWING

CITY OF WARSAW, INDIANA

STATE OF

A

19500302

No.

R

F

R

O

P

N

I

D

S

O
I

N

S

E I

I

A

R

E

G

G

S

Y

L
.

T

S

O

E

E

N

R

A

N

E

L

A

N

I

G

N

T
E

D

E

R

U

R

0

9

/

0

4

/

2

0

1

8

AG06

WBJ

ALT

GLR

SLUDGE FLOW DIAGRAM

7

"F
or 

View
ing

 Purp
os

es
 O

nly
 - V

isit
 w

es
sle

ren
gin

ee
rin

g.c
om

 to
 Purc

ha
se

"

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
SLUDGE FLOW DIAGRAM

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
NEW PRIMARY CLARIFIER NO. 1

AutoCAD SHX Text
NEW PRIMARY CLARIFIER NO. 2

AutoCAD SHX Text
FUTURE PRIMARY CLARIFIER NO. 3

AutoCAD SHX Text
NEW PRIMARY INFLUENT SPLITTER BOX

AutoCAD SHX Text
NEW PRIMARY CONTROL BUILDING

AutoCAD SHX Text
NEW FINAL CLARIFIER NO. 3

AutoCAD SHX Text
NEW SLUDGE PUMP STATION NO. 2

AutoCAD SHX Text
EXISTING SLUDGE PUMP STATION NO. 1

AutoCAD SHX Text
FUTURE FINAL CLARIFIER NO. 4

AutoCAD SHX Text
EXISTING FINAL CLARIFIER NO. 2

AutoCAD SHX Text
EXISTING FINAL CLARIFIER NO. 1

AutoCAD SHX Text
EX LIQUID SLUDGE LINE

AutoCAD SHX Text
NEW ANAEROBIC DIGESTER NO. 2

AutoCAD SHX Text
MODIFIED WAS HOLDING TANK

AutoCAD SHX Text
NEW ANAEROBIC DIGESTER NO. 1

AutoCAD SHX Text
FUTURE ANAEROBIC DIGESTER NO. 3

AutoCAD SHX Text
FUTURE ANAEROBIC DIGESTER NO. 4

AutoCAD SHX Text
NEW ANAEROBIC DIGESTER CONTROL BUILDING

AutoCAD SHX Text
MODIFIED DIGESTED SLUDGE HOLDING TANK

AutoCAD SHX Text
EXISTING LIQUID SLUDGE LOADING STATION